GPHB48 (4 Tva Al ensehs

;2

*T%ﬁE\ATwﬂ—yﬁ COENRHEESEIC LT ém The =TIOWTE, ¥y b
S 2 CB <
P. 10,11, 13, 14, 17,18, 21, 22, 23, 24, 25, 26, 28, 29, 34

- COENRRBOBREIC. A ay I\ =YD=V Xk 0&?@? ?%Lbf( 2EWN, iz, EOMD
IN—HEOWTE, F v MT wﬁﬂgwn—vuxb% %

- With regard to the following pages, please read this additional instruction for reference when assembling.
As for the another pages, please see the instruction included in the kit.

P.10,11,13,14,17,18,21,22,23, 24,25, 26, 28,29, 34

- Please have a look at the optional parts list in the end of this instruction for reference.
As for the another parts, please see the parts list in the instruction which belongs to the kit.

Scan by ZO/\/\BY



Ofm

ARy ARV IEX-A 2
Pivot bolt EX-A

M2X51il -6
M2 X 5 flush head screw

O 1|

g6 X g8 X 1.5/ 5 — -2
#6 X g8 1.5 collar

©4

BRG p6Xg15X5 - 4

© {

BRG g3 Xg8X4F - 2

o |

7¢3 X ¢4.5X 0.5FW --- 4

© |

g3XgIXIFW ... 2

© (jmm

M3x8HR&Z L HI b -8
M3 X 8 button bolt

(© (o

M3X12:KZ VFKI b 2
M3X 12 button bolt

© [ |

"M3X15CS-- 2

1 RD —9 ;’\ > FAssy T
F otor head assembly Pre-assembled
STEP 1 |—
KAy ML MEX-A A ER _Caution
- Pivot bolt EX-A
ROKEVT  ROMEOS
EwFT7—5h Large hole Small hole
W %\ Pitch arm
L IV H—
o, =—
\ Brg. g6 Xg15X5 Holder
M2X 510 \/
M2 X 5 flush head screw 2 3 AR
‘ G -
X BXLE B 5 — roove at the inside
#6X ¢8> 1.5 collar
STEP 2
‘3B RKTL—}
Yoke side plate
Brg. g3 Xg8x4F
A )8—Th
Damper rubber
STEP 3
AV RV Ty v
Spindle bush
p3 X 94.5% 0.5FW
M3X 8K & > h AEVEATvSa
M3 X 8 button bolt Spindle bush
$3 X $4.5X 0.5FW . P e
g6 7 =YY L IA L KIL
¢6 feathering spindle
AV KRR H—
Spindle holder
o E=NT
M3x15CS Center hub
M3x 12K & LKLk
M3Xx 12 button bolt

10




@ (mm

M3x6PH -1

© |

3 X 88X 0.5FW - 1

i)

#6Xg8X3.5HF— - 2
86X g8 3.5 collar

© |

g4X 68X 0.5FW --. 2

O]

M4FasoOrFw bk 2
- M4 nylon nut

'Du

EXg5R—I&{TF -2
EXg5 ball with stand

BRG g3 Xg7Xx3 -2

© 0

BRG ¢3 X g6X%x 2.5F - 6

O |

83X p4.5X0.5FW -- 8

© [(uw

M2X6CS - 4

Q ©

EXg5K—Jl -4
EX@5 ball

@ (Jommm

M3X12PH - 2

@ (Jmm

M3x8PH -2

©

M4 X 4SS - 2

© [

M2Xx6CS - 4

O

M2y R K4
M2 rod end

STEP 4

AbyTTL—h
Stop plate

g6 X g8X3.571 5 —
#6 X 8% 3.5 coliar

4 X g8 % 0.5FW

M4FAOrFv b
M4 nylon nut

v — VDI

2 Assembling the seesaw

STEP 1

Lo R=NT
Center hub

Brg. ¢3 X ¢7X32Z

Seesaw

43X 4.5X0.5FW
Brg. 93X #6X 2.5FZZ

$3X4.5%0.5FW

[} s

. 7 M2x6CS

g % EXgsHK— L& {d
% < EXg5 ball with stand

M3x8PH

M2x6cs” G

EXgb ball

Brg. #3Xp6X2.5FZZ

A9 ES A —EDMHEI

3 Assembling the stabilizer

STEP 1

ABET AP s
Stabilizer bar

#ER—AF 7 O A A D /8—
Cross member with ¢5 ball

Rk

Temporarily set

M2Xx6CS

SEAZYE IV hO—NT—A
SE stabilizer control arm

e AR —ar b o—ibay K
Stabilizer control rod
AEESAH¥—arho—iowv K
Stabilizer control rod
25mm

1




6 DAY aATIRNADySaTL— O
Combination of the wash-out and swash plate

STEP 1
M3x20CS -1 . M3F 1V Fy b
o7 M3 nylon nut
Center hub
M3F1a>v+ v b1 M3x20CS o
M3 nylon nut
M4 X% 4SS
SITATAYY
Radius block
© M
M4Xx4SS - 4
9mm
o
A4 \
DAwIar7vh 9mm
Wash-out

Ayyvall—1
Swash plate

¥Ry kL ME)

Pivot bolt (E)
N
| kToK—viczora T
/B Attach the radius arm to longer
armed ball.
N
M4 X 4SS
plox A b 027 N Bl
$10 mast lock -
Temporarily set
A
L/

14



© [

M3x20CS -1

© @

M3+ 1O+ k1

M3 nylon nut

©

M4x4SS -4

6 DAY ATI MRV Yy T L— O
Combination of the wash-out and swash plate

STEP 1
M3}t +v b
=T M3 nylon nut
Center hub
M3x20CS

SYFTATOYY
Radius block

UAYYATIb
Wash-out

A7y asb—h
Swash plate

Ry bHENV ME)

90°

9mm

V..

A 74

9mm

Pivot bolt (E)
N1
| RRos—icimbasE T,
A R Attach the radius arm to longer
armed ball.
N
M4x 4SS
U NP ] P
$10 mast lock .
Temporarily set
D

14




© 1

BRG g3 X@g6Xx2.5F - 4

© [uwm

M2x6CS - 10

g ©

EXg5:R— ) - 10
EXgb ball

O |

g6 X 8% 0.7TFW - 2

© M

M4X4SS - 4

M3+ >ry b2
- M3 nylon nut

8 INAYV/IZTLR—Y—L/NN—FOHEIL
Assembling the aileron and elevator lever, etc.

oy /N—
STEP 1 Aileron lever

Brg. g3 X g6 X 2.5F

M2Xx6CS
EXg5:K— I Brg. g3 X ¢6X 2.5F o
EXg5 ball gy b /i—(L)
Aileron lever (L)

EXg5:K—
EXg5 ball

G

g6 X 8X0.TFW

&

EXg54— b //@ M2x6CS
. EXg5 ball .
TAOYLS—R) Rz |
Aileron lever (R) EXgsK— o g6 X 8X0.TFW
EXg5 ball M2x6CS Brg. ¢3 X g6 X 2.5F
ITLR—Y—L/N\—
STEP 2
Elevator lever
TVR—Z— 7 hgax30 MK
Elevator shaft g4 X 30 ) B i ';
M4 X 4SS » Nose side
%’ SRBLTL R— g — LS
Metal made elevator lever i
EXg5R—)
EXg5 ball
M2X6CS M2X6CS m—_—_:[:E j:—_m
¢ Ko 4
EXgs5R—V . i l . 1
EXg5 ball % Left Right
IV R—Z— %7 g4 X36
Elevator shaft g4 X 36
Il /83—
steP3 | &
-type lever
, EX-XEI L /5—
% EX-X-type lever
\O EXg5:K—
N EXg5 ball
&, (Calel
W N Q M2X 6CS
N
g ' MAS, TR, #& %S HATHEA
~ LET.
o @ Use with the indentation at the
% bottom and on the outside.

Pk
~3




© L
@ (v

M3x8TS - 4

@ (e

M3x12TS - 4
(o) []
N
#IXPIX1IFW --- 2
©@ |

3 X8 X 0.5FW --- 4

© ([

M3FAOVF Yk 4
M3 nylon nut

©

M3x35CS -4

QO

EXg54— 1
EXg5 ball

@ f
M2+ b1
M2 nut

g3 X ¢4.5X ¢.5FW .- 2
g4 X g5%X6.5Hh 57— 2
¢4 X 85X 6.5 collar

© W

M4x48S -1

© [ O

M3Xx22CS -1

Py /N—T L—LDHEIT
Assembling the upper frame

STEP 1

- $19Brg. ;R 51—
$19 bearing holder

M3X 12TS

I ARe—=H— 78—
Elevator lever

M3 x8TS

l\\\ AR

M3+1orFv b
M3 nylon nut
#3 X 88X 0.5FW

#1774 — XY Assy
Counter gear assembly

SUYTAT—bLAT—
Radius arm stay

M3

R
2

, 83X #9
M3x8CS

6M A A I8—

F—= T =LA —
Tail boom holder

X12TS

M3 x35CS

X1FW

Hexagonal cross member

Aileron servo mount \p #19Xpl1 Bre. .ﬁ-‘ WA=
#19X g11 bearing holder

NN \/

] M3Xx8TS

é T NR—=T b—L

; Upper frame
R AR VIR, RIEDITLTTEW,
Note: Each screws should be temporarily
assembled.

STEP 2

M3X 25/ 7T RZ VRN b M3 X8t
M3 X 25 button bolt KEVENB
M3X12/<A7R{  button bolt
KEVEIWB
M3 X 12 button bolt

(e

M2X6CS

EXg5+—

EXg5 ball pOAAYA—M3X33 [
IVILEYFT A ;mﬂM$w3
Collective pitch.arm sm

VI NEYFIYTH
Collective pitch shaft

JVI MEYFT—AA)

%//\%

aLZhEyFTOVY
Collective pitch block

Collective pitch arm (A)
M3XBARERGELVENB

75 o hRAl

M3+ >4+vh
M3 nylon nut
L /3—(R)
Aileron lever (R)

93X $4.5%X0.5FW

EX BRG# 5 —
EX bearing collar

EX-XBiL/5—

Yy Frange inside
]

TrovLA—L)
Aileron lever (L}

p3Xp4.5X0.5FW

Il R—=&—k LD
LR—ERy b

Elevator torque

% lever pivot

M3 X8 button bolt with hexagon socket EX-X-typelever 3x4.5%0.5FW ~M3X22CS

18




@ (ww

M3Xx8TS - 2

© [Jum

M3x10CS - 8

© [ jmmm

M3x12CS -4

® (e

" M3X6TS - 1

(© [

M3x18CS -2

© @

M3F+f1artwvh -6
M3 nylon nut

O [

M3#&{ET Yy —4
M3 reinforcement washer

M3X 152 O A A 3 18—
)

. M3X 15 cross member

. 07 =7 U—LOBT
-Assembling the lower frame

STEP 1
& 2 g BlifR oI
Tank vibration .
’;,:,;A preventing rubber ?#4 15:8/ :
uel tan
L= Widk T 4 L/
27| Vibration ' /
Fuel tank| preventing
rubber ‘
A Bisl A (RH 2 2 2 IWHRICKID DT B)
Temporarily (Tighten after attaching
the fuel tank.)
B7—7b—A itk A
Lower frame \ Temporarily
M3x18CS
{h 1k A
Temporarily Seqme YL
R

M3 x8TS
. Gyro mount

M3} fOrFw
‘M3 nylon nut

M3x8CS

w (5 112 A

M3Ff4O>Fw b
_ Temporarily

M3 nylon nut

" M3% 18CS

M3X607 OARA/\—
voe 4
M3 X 60 cross member

. P\, i1l A
M3X607 DA X }/) S— Temporarily
Lo ri—g b M3 X 60 cross member (% /gm}g/ﬂ?v-
Receiver mount M3Xx8CS M3
) e V reinforcement
M3X156Z7OA R /35— M3 % 8CS M3x12CS \ washer
M3 15 cross member TU—LT VI MBX10CS 77V h/A—R5—
Frame angle Fan cover stay
STEP 2

M3X607 A A 78—
M3 X 60 cross member

21



7wA—/AF7—7 L—LOHER

12 | combination of the upper and iower frame
@ D STEP 1
M3x8CS e
M3Xx8CS -2 1;\463><227DXX I
M3X227 0 R /58— N 3% 22 cross member
@" [I:m M3 X 22 cross member i M_3><267D7\)l > i
. Q. @ il & M3 X 26 cross member
2 Q O-Jj Q;
M3x25GS 10 32X 15,57 O R /5— 4 (%U il
32X 15.5 cross bar > ‘iﬁ A "’cy‘.. ;
/ —-—v""
: (U
A= 2L
M3X 267 T ARV /8— b /V g
M3 X 26 cross member / '(,'/ ® sﬁ"
Z 32X16.57 O A/S—
@ [:Ij:] 32X 15.5 cross bar
 M3X227 O AR Y78 2
M3 X 22 cross member 2-47TX15.527 O A/5—
2-47X15.5 cross bar

M3x25CS

STEP 2

<7 S5S—0ORfF

Muffler assembly

© M

= M4Xx4SS -1

@ I\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘
M3x35CS -1

© [ Jmmmm

M3.5%12CS--1

GAARR—B— N TV
¢4 starter coupling

M3.6x12CS

22



o 2
g2X 61—V -1
92X 6 roll pin

o C£—/3

§2X10a—J)kE> -1
#2X 10 roll pin

F—IL T — LD

13 ‘Assembling the tail boom

TIBMis

Pre-assembled

g2x100— ey -

D/ $2X 10 roll pin

#2X6I— N

$2X 6 roll pin \ﬂ .
= N—HINT
, . Universal hub
/) AUP
Grease up P
RLTRIL T T a4V b
Pipe drive joint
7L—al F— vl
Frame side Tail side
e —

- 0 ot -

L

23




STEP 4

O PNHEFa—Ta%xN1TIihRE, L ® Cover tail pipe with heat shrink tubing
TOWEDPHADHEEADP KRS A Y —2FABL materials. Apply steam using a kettle of
Cras s, ol oo o e i

@ FNT—bEF—AT—ARNE—AL bk g ’ y

RETIULIAAET, "4 TRF4 TV = @ Push in the tail boom to the end of the tail
AR, VYT ROFEDICAOTVE T boom holder. Check that the pipe drive joint
LERBERLUTTE W, . is in the shaft groove.

® (i ARBOMIX3ISCSE Lo TF & © Tightes MEX3SCS which is temporarily

vy, ‘

I F 2 —7 %5l >
EFa—7 DR 3 Y -R2- N

Heat shrink tube Pull the end of tubing

materials and twist to fit

it to the end of pipe.

B it AT G 4
Tail pipe

FMOFRBREBRL. Hy e -
Cut off the end

M3FA Dy b
M3 nylon nut

83 X g8 X 0.5FW >
FH—avhO—NHAL R
Rudder control guide
7Y AUP
Grease up
M3x35CS
[ '
ﬁ Quick drying glue
o————0O\— 7
O O

AR A DB ETTF—NT—LEAND,
Push in the tail boom until it contacts the g4 boss.

24



-

©

M4x4SS -1

@ (G

M2.6X6TS - 4

© M

M3x3SS--1

o CDO
A== H N -1
Universal pin,

@) =
M2x10TSAY 7V {} -8
M2x10TS sprit end

@

oy R RKEY
M2x4.5--4
Rod end pin with slot

©
M3x38S - 1

O |

4 X p6 X 0.5FW - 2

© @

M3>tar3y b2
M3 nylon nut

© U

Brg. g4 Xg9x4 -4

F—IIL ¥ DAL

14 Assembling the tail. gear

STEP 1

M2.6X6TS

F—NEYHY I A
THRHILHE
Tail gear box Sy F L IS— AT —
Tail pitch lever stay

M4Xx4SS

a=—YIEv

Universal pin WHF— Y FTL— b
W-type tail pitch plate

A==y pJaf v

M3x358 Universal joint
STEP 2
:* ¥‘10.5mm
AXHEIND
WHIF =Ky F7L—h @E@ Make the clearance
W-type tail pitch plate about 0.5mm.

BB
Note: The double link pins
should slightly move.

F—=NGI Y

Rod end pin Tail housing

-'i---)lz‘fl/-— RN 4 —
Tail blade holder

FINY VI

Double link pin M3Xx3SS

Brg. g4 Xg9Xx 4

M3+ ar+y b
M3 nylon nut
M2Xx10TS

A %4 Warning

¥ M3IX3SSIEF—IS+ 7 POCERICADE. RVOY IFEDFTHDAATILEEW,
¥ Screw in the M3x3SS with thread locking agent attached, to the dent of the tail shaft.

25




© [ |

M3X167 O AR Y /S—

w1

M3 X 15 cross member

© (uw

M2Xx6CS -1

Q @

EXg5K— -1
EXg5 ball

@ &

M2.6X6TS -2

@ (e

M3Xx8TS -1

© |

$3X 98X 0.5FW - 1

@ (mw

M3x8PH -2

@ (m

L REY -2
Guide pin

STEP 3

A=S—HINT L A= —F I RS b,

F=NVEYKY I AETF—NT =L)AL T~
ZLUiAARZET.

M3 X 3SSOM KNG
Condition in which M3 X 3SS is assembled.
M3x3SS
Jad v rihi—
Joint axis cover
RRVE=F v 7 b
Bevel pinion shaft
M3x3SS

® Align the universal hub and universal pin, and
insert the tail bear box into the tail boom pipe.

JVasyhdhs—
Joint shaft cover

M3x3SS

STEP 4

M3X157 A A /8 —
M3 X 15 cross member

F—=NEYFIY T
Tail pitch link
DAy a7I ML REY

wash-out guide pin
EXg5:R— N
EXgb ball
M2x6CS

/ #3 %X g8X0.5FW
M3x8PH

F=WEYFL -
Tail pitch lever

26




() |

p3XgIX1FW - 4

© 0

M3*rftovF v b -8
M3 nylon nut

® [mm

M3X10CS -8

S TUTTMASR2
Antenna setting bracket

COM

M3x140-- 4
M3X 14 flush head screw

17

2Fxy K7 v hORUT
Installation of the skid foot

STEP 1

TUFHHAGA @
Antenna setting
bracket

M3F1a>3 v Mx4q)
M3 nylon nut '

A¥y R7v b
Skid foot

FUFFHA RFa—T" M M3XIOCS(?<4)
Antenna guide tube M3 nylon nut A&y RNV F(Xx4)
P DAAS £ 2 04 : Skid band
Skid pipe cap%
-
65;7 Ay RNR4T
Wﬂﬂ Skid pipe
Quick drying glue
18 O0—4% —oOt
Installation of the rotor blade
STEP 1
M3Xx 141 .
M3x 14 flush V=PI FA
® NPTV FOBRREBOHRET 1NV head screw Root end (A)
;_;*:_.ﬁvﬁ—-‘)"f ZETHSYYHY A W& Warning
@ N—bhIVFDARIIK—NVRVET |REBBLEOL
Bedi Y, (MR H. —rT YV
® RN AVTHEFIEZBE»LH KiziAd, kI
ImmAYDF a2 —TEHhy & —F 17 CHICERLT
TYIVEY £¥. (W) Fau,
@ N—bxr RERGT. M3X14MTA Stick the root
JRIDOLET, end to the
3. to prevent it i i
® WEERMSBLTSMI. D—F— | quinc o o g glue
ANYFOTV—FREARNVT—itELRA
A IN—PZVREAL VT VL—-KD
AxMELLET,
@® Cut the wrapping film roundly at the root end d
mounting hole with a cutter knife. /
@ Mark the outer side of the root end with a ballpoint
pen (both on the front and back surfaces).
@ Cut the tube 1mm from the marked part (both of the A—hRI> KB
front and back surfaces). Root end (B)
@ Attach the root end and screw it with M3 14 flush
head screw.
® Fix the root end with a quick drying glue.
® Insert the main rotor blade into the rotor head blade

holder before the quick drying glue has hardened so
that there will be no gap between the root end and
main blade.

28




©Qd

. M4FrorFy .2
M4 nylon nut

M4Xx28CS -2

© [ ]

M3x15CS -2

© @

M3FOvFy b2
M3 nylon nut

e

STEP 2

AATV—=RDNRS U AR £7F.
Balance the main rotor blade. )

qwﬁu?—7‘¥¥—»$&ééit.

Wrap a lighter main rotor blade with
tracking tape or a decal to bring it into
balance with the heavier blade.

© [T

M4FqoOv

TVv— KRN —
Blade holder

Fyb

M4 nylon nut

STEP 3

F—Na—&—-7L—F

/ Tail rotor blade

M3F+<qovFv b
M3 nylon nut

M3x15CS

29




can

gy RTY KS.-4
Rod end S

0

06

00T

P[HHHIIIHIHIH IHIIlIII|IHIIIlIl|IHHIIII|IIII|HH||IIHIIII|IHIIHH|IHHHI||lIIIHIIIIHIHHH||HIIIIII|||IlllllllllilIHIIIHIIHHII

061

£0v FOMEI

21 Linkage rod assembly
STEP 1
® ¥vFOv K (2sets)
Pitch rod
12mm oy KTV KS
= Rodend 8

Ll

CCHIO
SIETS

@ X7 —A0Y K (2sets)

@ TV R—=Z—L)—[AT v a0y K (2sets)

Mixing arm rod Elevator lever / Swash rod
45mm le 40mm
—— - ‘——1 Jre————
o 1] ) ] T 10 ]
28mm J 26mm
“

=
® TNV —=/AT vy ady K (2sets)
Aileron lever / Swash rod
45mm
k=

e

@ ooy K (2sets)
Aileron rod

29mm

>

FEDO)
)11
I -

I
® XML =TV R—F— (VT L3 (2 sets)
X-type lever / Elevator torque lever

35mm

O S R

1o 11 gy ]
L eSS ——

| 24mm I

130mm

120mm

T
B

@»-.Il/’*'—&—'ﬂ w K (2sets)
Elevator rod

140mm

1 K a—
4

i1 Snliada] )_( E)

122mm

;

® ¥vyFovk
Pitchrod
70mm

s

=

{1l

58mm

-
® Aoy by K
. Throttle rod

I—
-l

}

/ - =
12Zmm| =<
v 20mm m
——"— 3
QLT

15mm

42mm

girs

LT

!4 60mm
1

34




0403-270
0404-121

0403-262

0403-260

0403-265 0403-268

0402-284

0403-261

0403-266

1-KNo. T e L AER| s | R 1] %

0403-262 GTFV*F$W9* 1 5,000 390
GT Blade Holder

0402-284 |SEXIX> V77 —A 1 2,000 | 190 (7 YUTT
SE Mixing Arm

0403-263 |GT>—Y— 1 2,200 190
GT Seesaw

0402-582 |[SEXSEar ba—N7—LEV 1 3,800 190

» SE Stabilizer Control Arm Set

10403-260 |GTL~—¥—L )Y\ —Ev |} 1 3,800 270

, GT Elevator Lever Set

0403-265 |GTaL 7 FPEYFLN—EY I -1 6,800 390

- GT Collective Pitch Lever Set

0403-261 |GTNA 7RI 4T7Assy (SUS) 1 6,800 - 11,030
GT Pipe Drive Assy

0403-264 |GT X4 R7av” 1 2,400 190
GI Slide Block

0403-266 |[GTS /747X VAssy 1 3,500 390
GT Landing Gear Assy

0403-268 |GTZ7aXZx)\— L=40 2 2,000 270
GT Cross Bar [=40

0403-269 |GTZ7oX)x»— L=102 2 2,600 270
GT Cross Bar =102

0403-270 |GT A4 YA P=1908 (SUSHAX) 1 2,600 390
GT Main Mast P=198

0404-683 |[EXT Ay aay ba—v7—A 1 3,800 190 [(R7VUDTH
EX Wash-out Control Arm

0404-121 [EXZXw>a L —F 1 [12,000 270
EX Swash Plate :

0404-127 [TEX XEIL )y— 1 3,800 190 [ =7YU7F
EX X-Type lLever

PRIR-MIA | I X 337w S 3= 6 | 1,000 100
‘X @3 Masher




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17

